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Statement

—

RN E ALK EAE (BRBRANERE) XK.
The test report is invalid if it is not affixed the offical seal of the laboratory to it.
2. BHGNIREREFMEALREAE (ERBENERZ) £X.
Copies of the test report without the offical seal of the laboratory are invalid.
3. BRG] B, RAE A E L.
The test report is invalid without the signatures of compiler, checker and approver.
4. FEIARE R
The test report is invalid if it is blotted out.
5. REASLI = BHEAAME, TS EHRIIR .
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. EMRILRME R, DUTPTIEFHE BB .
The conclusion of the consignation test is only valid for the provided sample.
7. ARINIR A CAR OHE, SESCSOAR (W) SURHBRC, W R AE PR, B
hrp SO CA Ay
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.
8. BRAAUH, MR EHRETITLT.

Unless noted otherwise, the test type is consignation test.

ik EHFTZIE AR 3455  Address: No.345 East Yunling Road, Shanghai
HE B 4L (Post Code): 200062

HIE(Tel): (021) 31765555 5 E(Fax): (021) 31015117

W3k (web site): www.ghs.cn

H T {54 (E-mail): zmh@ghs.cn
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AIFEHIA A 2718650 3.7V 5200mAh 19. 24Wh

‘ ¥ X
Mo 4 AR Chinese
Name of Sample £ /
English
H%T 1119010274
Sample No.
_§j=£$41 I AT e WA PR 5
Consignor Suzhou power solutions Co., Ltd.
LY i PN BT AR AT IR A )
Manufacturer Suzhou power solutions Co., Ltd.
AR T % AR (TR SmEimaids RIS FERAET- )

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38. 3

REE (CRTERBYEMIEN RRFFAETN)

F T A
‘Hi;h-/& ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
LI, =
A*"" " Wit SRS
ppeanance Blue Plastic film shell
) 2 - by
ek B 2019-01-21 A ASIE B 2019-01-23 ~ 2019-03-13
Accepted Date Test Date
o B R BERAL ;G R pivly; AR B s e e SR
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forc}g,d, ,,tﬁscharg»e
SR, SR BNAEREE CETERSNESHNEI R AR A A,
ST/SG/AC. 10/11/Rev. 6 38. 3FFHEENK ., [ b =)
AR The sample has passed the test items of UNITED_NATIONS sdations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests| and 'Critér 3 ST/%Z‘;;KC 10/11/Rev. 6
Conclusion 38.3 %-a% ‘ Y £ |
ft";ﬁcmyi(@*}g@(—.‘,m 20¥9034 5
. AT 7S HLE it HRechargeable Lithium Battery. / T —
/.
Comment
E R SRR / R B
Consignor 215164
Addrgess Post Code
Poof 14 | w,, T 7’Zr %@ %4 g\ *
Approver: ik Checker: Compiler:
RE

Title:

il S TR (Vice chief engineer)

e
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- MR B 4 AR HFRERLIITFALRT pasg | Adsn | £z
N Name of Test Standard requirement or The Test R it c lusi Remark
0: Items Clause Number of Standard est hesu onclusion o
?%@ (@GTI&;&ﬁh"%@ﬁ%@ﬁ(#ﬁ@%%nﬁ‘
T ST/SG/AC. 10/11/Rev. 6 38. 3 RIKT. 1 W 1
1 }%‘E*ﬁﬂ UN Manual of Tests and Criteria g S)légT/ﬁpendix 1 {:&% /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 Pass
. . assed
simulation
?a&j Tl R T aﬁgﬁmmrﬁ
3 ) ST/SG/AC. 10/11/Rev. 6 38.3 RIKT. 2 WM E 2
2 ﬂiﬂua UN Manual of Tests and Criteria S):g /?Epend]’x 2 %*’g /
Thermal test  [sT/s6/AC. 10/11/Rev.6 Section 38.3 Test T.2 Passed
BA R CCTal e mEmpf @y R by
e )] F) ST/SG/AC.10/11/Rev. 6 38.3 WIET. 3 | K 3
3 . ) UN Manual of Tests and Criteria See Appendix 3 é&% /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
BAE (X FRERRIZERAENT R
ik FHEY ST/SG/AC.10/11/Rev. 6 38.3 BRT. 4 | LK 4
4 UN Manual of Tests and Criteria See Appendix 4 ‘é’% /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Passod
AN (X FRRRYERNENT R
YN s TH) ST/SG/AC.10/11/Rev. 6 38.3 WKT.5 | FLpEE 5
5 UN Manual of Tests and Criteria See Appendix 5 ﬁ*& /
External short [ST/sG/AC.10/11/Rev.6 Section 38.3 Test T.5 Passed
circuit %
BaN CLFaRRzmma s SR
i FH) ST/SG/AC. 10/11/Rev. 6 38.3 WIRT.6 | fLpHK 6
6 UN Manual of Tests and Criteria See Appendix 6 g% /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Passed
BREEH (XHaERRImERmEN s iitlﬁ%ﬂﬁ%
o] FH) ST/SG/AC.10/11/Rev. 6 38.3 WKT.7 | LpK 7
7 UN Manual of Tests and Criteria See Appendix 7 k% /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 Passed
H;k%@ (%ﬂ;fiﬁ&ﬁ%i&ﬁ&ﬂﬁiﬁ(#ﬁﬁgﬁwﬁ
FAY ST/SG/AC. 10/11/Rev. 6 38.3 RIST. 8 MM 8
8 gﬁ%ﬂm% UN Manual of Tests and Criteria ! szgﬁﬁpendix ) ‘%% /
Forced discharge [s1/sc/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
MR PR AL : 20°C ; FRERGAE : /%
Test Environment Ambient temperature:20°C, Ambient humidity:/%
Condition
#oo B ,
Test Iltem
2RI —— —
Subcontracted Test sexBE | Bk / R /
Condition Subcontracted Name Post Code
Laboratory 33k / wW,3E y
Address Tel
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A5 i BWAFA LA | R
No. Name of Test Items Altitude simulation
s 2 Ny
] & Al Befl 1355 Afte
Ha | HERA REH Bofor ABE AT g gk | M4 0E| S
%5 Sample Status RE T35 RZE F#-9, /% | Mass Loss | Residual | 3
Sample Mass OCv Mass ocVv OCV  |Other
No. /g A% /g A% 1% 1% Event
001 | oyror®A | 96.2413 | 417 | 96.2481 | 4.17 0.00 | 100.00 | ©
002 | joeriir® | 961143 | 417 | 961222 | 417 0.00 | 100.00 | ©
003 | oyeirenm®E® | 96.0656 | 417 | 96.0726 | 4.17 0.00 | 100.00 | O
004 | jopers st | 96.5335 | 4.18 | 96.5412 | 4.18 0.00 | 100.00 | ©
005 | sonepor it ] 96.0392 | 418 | 96.0457 | 4.18 0.00 | 100.00 | ©
006 | socverasire | 96.5144 | 418 | 96.5214 | 4.18 0.00 | 100.00 [ O
007 | sooverrir® ol 961772 | 418 | 96.1839 | 4.18 0.00 | 100.00 | ©
s
008 | socveriiini® | 96.5422 | 418 | 96.5488 | 4.18 0.00 | 100.00 | ©

== This space intentionally
y R 2%
A FZH left blank

&k LR V-IRA D-MR R F-R K -k, LAA. LK. LA, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : RMAA LA | #I0R
No. Name of Test Items Thermal test
XA Bef XK
#5 | Hakg | Dl Defor REEAY__| gk sidem ki
%5 Sample Status RE |FHRELE RE FF3& %, /& | Mass Loss| Residual | 3
Sample Mass OoCv Mass oCv OCV  |Other
No. /g v /g IV 1% /% | Event
001 | joyerne®® = 196.2484 | 4.17 | 96.2507 | 3.98 0.00 | 95.44 | o
002 | oot 1961222 | 417 | 96.1324 | 4.02 0.00 | 96.40 | o
003 | eyerid® | 960726 | 417 | 96.0797 | 4.05 0. 00 97.12 | o
004 | joyerrf® | 96.5412 | 418 | 96.5466 | 3.95 0.00 94.50 | o
005 | soover ik 1960457 | 418 | 96.0582 |  4.00 0. 00 95.69 | ©O
006 | sorerriin® 1 96.5214 | 418 | 96.5335 | 3.99 0. 00 95.45 | o
007 | soorepri® 1 96.1839 | 418 | 96.1957 | 4.01 0. 00 95.93 | o
008 | sovcrit® o 196.5488 | 418 | 96.5605 |  4.02 0.00 9%.17 | o
J—F‘EFTMS space intentionally

Fiz: Lk V-RA D-FR R-2REL PR K 0-Aik. LRA. MK, LHE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 3 PR B LAR | &3
No. Name of Test Items | yipration
Y 22 Y
#‘R’ #gz;{k,’&- RIA] Before R /E After ML *’IJ’%“%E- H A,
5 Sample Status RE FROUE| RE 34 %, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass OoCV ocv Other
No. /g AY /g /V 1% 1% Event
ICYCTEAT A,
001 | oy poris /i o 196.2597 | 3.98 | 96.2517 | 3.90 0. 01 97. 99 0
1CYCTEA T i
002 | ycraiire o |96.1324| 4.02 | 96.1240 | 3.97 0.01 98. 76 0
LCYCTEATE
003 | eyeruriy e oq | 96.0797 | 4.05 | 96.0756 |  4.02 0.00 | 99.26 0
1CYCTEA A HA
004 | oy porin s | 96.5466 | 3.95 | 96.5443 |  3.87 0.00 | 97.97 0
005 | soereracasi® o 196.0582| 4.00 | 96.0507 | 3.92 0.01 98. 00 0
006 | soereroriih® o 196.5335| 3.99 | 96.5254 | 3.91 0.01 97. 99 0
007 | soererrs®h® o 196.1957 | 4.01 | 96.1880 | 3.93 0. 01 98. 00 0
50CYCTEA TR
008 | someporiit o 196.5605 | 4.02 | 96.5538 | 3.94 0.01 98. 01 0

\] -1 This space intentionally
J‘ ]\ng left blank

HiE: LR V-IRA D-MR4K R-2E F-RK -k, LBR. LK. LHEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 1 AR R B 4 Ak it
No. Name of Test Items Shack
KB Ber KB E Aft
%2 Samgle Sta?us RE | A%9E| KE FF#-9, /& | Mass Loss | Residual A%
Sample Mass ocv Mass ocv ocv Other
No /g /V /g vV % 1% Event
001 | yoxc oty omged | 96.2517 | 3.90 | 96.2582 | 3. 90 0. 00 100.00 | o
002 | yoxcony oot | 96.1240 | 3.97 | 96. 1302 | 3. 96 0. 00 9.75 | o
003 | iovc Fony paged | 96.0756 | 4,02 | 96.0826 | 4. 01 0. 00 99.75 | o
004 | v urty ommged | 96.5443 | 3.87 | 96.5508 | 3. g6 0. 00 99.74 | o
005 | socxc rorty oomeged | 96.0507 | 3.92 | 96.0575 | 3 92 0. 00 100.00 | o
006 | socvc rorty oomeged | 96.5254 | 3.91 | 96.5325 | 390 0. 00 9.74 | o
007 | soctc oty snmeged | 96.1880 | 3.93 | 96.1950 | 3. 93 0.00 | 100.00 | o
008 | 5octC Fursy e | 96.5538 |  3.94 | 96.5606 | 3.0 0.00 | 100.00 | o

This space intentionally
)R 2%
/L?ig left blank

@i LR VRS DMK R-BRE Pk 0-#H. L T AR R, RALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B : BRI B 4 A Shsi s e

No. Name of Test Items External short circuit
T HBRE etk AR
Sample No. Sample Status ' C P Other Event

001 1cvéc;{‘gﬁ§é§:§ged B0 Q

002 1cyéczgﬁyé§$ged 54.8 0

003 ICYéczEﬁ?cﬁhﬁgod a3.8 g

004 1CYéC;gﬁ§zE$ged 54. 6 0

005 socggcgﬁﬁje zf;:p;ged 95.1 0

006 500\5{80:3?:% zt}il;%'ged 54.9 0

007 SO Fully sharged 55.5 0

008 socigcggﬁjz ﬁﬁged 94.9 0
W\T?EF? This space intentionally left

blank

Fix: D-RRAR R-BK F-R K 0-RMAR. BAK., RAE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 BRAR LA | Hik
6 N
No. Name of Test Items Impact
¥t 2 ¥ g
s kA M*‘f‘;’/ﬁ[ﬁllﬁm/m& EARE
Sample No. Sample Status - Xtcm/%’c emperature Other Event
1CYC 50%%& it
408 1CYC 50% Capacity 99. 2 0
1CYC 50%%¢ 5t
e ICYC 50% Capacity 109. 0 0
1CYC 50%%& H#:
s 1CYC 50% Capacity 108. 3 0
1CYC 50%7f
- 1CYC 50% Capacity 118.3 0
a2
013 1CYC 50% A/ 118. 5 .

1CYC 50% Capacity

FEH This space iﬁﬁizﬁjonally left

&iz: D-MRR F-RK 0-RMRK. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 g AR R B L AR pusp ;e

No. Name of Test Items Overcharge
Y e AR e
Sample No. Sample Status Other Event

014 1cyéciﬁﬁ?§§ged °

015 1cyécﬁﬁﬁyéﬁ'§gcd °

016 1cvécggﬁy%§£ged 0

017 1CYéC}Z1C1ﬁ§ :Euf‘"ged .

018 socigcggﬁyéﬁgged °

019 socggcggﬁjﬁﬁgged -

020 5ocggcggﬁ$§§ged L

- 50CYCTE2 it o

50CYC Fully charged

PIFZH This space intentionally left blank

&iE: DMK F-RK 0-LMIK. LA K,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 AR R B 4 A SR B
No. Name of Test Items Forced discharge
5 IR A HI L
Sample No. Sample Status Other Event

022 1cYC ﬁgﬂii?f?ﬁij?;rged 0

023 1CYC ﬁgnﬁ§?f§?§giirged 0

024 1CYC llrcu\lclia%i}g{cff;xrged 0

025 1cYC l}giclj?%i}?cfarged Y

026 1CYC 1F(iJchljyz‘E?iﬁzlc[;{llarged 0

027 1CYC llriylclj?%i?c?arged 0

028 1CYC lFCuYICIJ;dE%iﬁ:c?arged L 0

029 1CYC lngchl:;dﬁ%iﬁsic?arged o

030 1CYC IFCquCl?%iJE{cfarged 0

031 1CYC lF(ilchlj;%i}?cfarged O

b=

032 5ocyc50}~‘CuY1Cf;f1£i]§lcfarged 0

033 SOCYCSOF%YI%?%iE{C?arged 0

034 50CYC5%CuY].C17?%i)§lc[Sarged 0

035 50CY§2§E2f?€i§izzrged 0

036 SOCYCSOFCqucljyc%%iﬁjcfarged o

037 SOCYCS(ﬁijju?iﬁfcfarged 0

038 5ocygqgiﬁf§fi%i§zrged 0

039 SOCYéS?gIYlﬁ;;E%ifgi:ﬁlrged 0

040 50CYC5?’CquCIIJj6?}i}§{CF}?‘arng 0

041 5ocy§?§ﬂif??i€ii2rged 0

HiE: DA F-RK 0-FMIk. LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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